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Measurement of Dynamic Fracture Toughness of 13%Cr Cast
Stainless Steel by Instrumented Charpy Test

Synopsis:

Toshirs KOBAYASHI

Instrumented Charpy impact test has many excellent features to measure the fracture toughness of
materials. Several problems derived from conducting this method are presented and a very convenient
procedure to measure the [J integral value of 13%Cr cast steel is introduced.
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(b)

Crack initiation point

Fig. 1. Circuit diagram for the detection of crack

growth point (a) and its test result in
the instrumented Charpy test (b).
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Notch root radius

(a) Fatigue cracked specimen
(b) Standard size specimen

Fig. 2. The effect of specimen size (a) and
notch root radius (b) upon the fracture
toughness value.
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